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TEST REPORT

Name of sample | Li-ion Battery Pack

ERTE P T Hith e

Model /Type WD-HD3606-A Size 196.0mm=100.0mm x65.0mm

S HR (36V 6Ah 216Wh) FES R (LxWxT)

Appearance Prismatic, white and black Trade mark B

FEan A B, atemEm [SEa

Quantity 30 cells, 16 battery Mass

B 30 NS, 16 MHIEA | SRR RURPRER.: 1600

Receiving Date " Testing Date =

BeRE H 1 2021-08-11 il 5 1 2021-08-11~2021-08-23
Name Hunan Wisdom Technology Co., Lid.

—_ G| W R R A

FFE Efy TN building 15, Xingsha International Enterprise Center, No. 68, Changsha
o Economic and Technological Development Zone, Hunan, China

K EARTT R XIR 5k 68 5 B b E PRk 05 15 ¥ 405 5

Name Hunan Wisdom Technology Co., Lid.
ZFR 49 e HE B B A PR 2 ]

Al building 15, Xingsha International Enterprise Center, No. 68, Changsha
Economic and Technological Development Zone, Hunan, China

Manufacturer | 3B3E | jeopmen R aroe b im s bk 68 B PO T Ak b3 15 Bk 405 &

e r

Tel. E-mail

H 3T 18814349537 R vdbattery@163.com
Website N

A 1l

Section 38.3 of the Seventh Revised Edition of the "Manual of Test and Criteria”
Tested standard | o1/5G/AC.10/11/Rev.7/Section 38.3)

Wbtz GRIGHTHRAETM) 35-L5ITIREE38.3%

Test conclusion: | Criteria " ST/SG/AC.10/11/Rev.7/Section 38.3

ki IS ZIAR, ZHAE R ABCE E GRISHFRHETF M) ST/ISGIAC nﬁﬂReu wseeﬂah 38.3
fritE gk .

Issue date

e 5 F 1] 2021-08-26

Tested by W 'j" Reviewed by /fﬁ ;_H: %_

B & #

BH-F Cherry Chen.................. A3t N Technical Manager

B 5= Richie Liao:.......c.ccce......  F0EIE{E Deputy Centre Director
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TEST REPORT

Description and illustration of the sample/#f i 15 B A fi i

The sample is a lithium ion battery(10S2P) , the sample's status is good /£ A & T Hith ] (10S2P),

B 1R R
This battery has two appearance colors, see sample pictures for details. /i HLILAT PR FRAM SR, 0L
FEamE
Mk T H M &8/ Test items and conclusion.
Test item Sample No. Verdict
Ml H ETE R Fl e
T.1 Altitude simulation 5 £ 541 B1#~B4#, B5#~B8# P
T.2 Thermal test i & ik 3 B1#~B4#, B5#~B8# P
T.3 Vibration {ixzh B1#~B4#, B5#~B8# P
T.4 Shock finis J& il B1#~B4#, B5#~B8# P
T.5 External Short Circuit 4% £ B1#~B4#, B5#~B8# P
T.6 Impact /Crush {& /4% 1% C1#~C5#, C6#~C10# P
T.7 Overcharge i 75 H] B9#~B12#, B13#~B16# P
T.8 Forced discharge 5 ! 5% H1 C11# ~ C20#, C21# ~C30# P
Sample pretreatment/#¥ i Tl ZbFE -
B1#~B4#, BO#~B12#.................. Batteries at first cycle, in fully charged state.
5 1 AN FR A R e A AU A B .
B5#~B8#, B13#~B16#................ Batteries after 25th cycle, in fully charged state.
55 25 7o O A I S e 4 7 HRAS I Ha il
C1#~Ch# i Cells at first cycle at 50% of the design rated capacity.
51 AR ] A A R A E A ) 50% ) HLES .
CoB~C10#......oirereeirrerrerreneeens Cells after 25th cycle at 50% of the design rated capacity.
55 25 e B e e e B v v E ) 50% Y B cs
Cl11# ~ C20H........ciceiriircnienienn, Cells at first cycle, in fully discharged state.
51 AR B B e A ORI A Y HL
C21# ~C30# . oo Cells after 25th cycles, ending in fully discharged state.

55 25 A~ Fo RO T e A RO [ HE s

Test sequence/id 3 i

T1 —3 T2 |—% T3 |3 T4 |—93 T5 |—p End#zid

T.6 o End &t T7 L— End&ue T8 | — » End&il
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Photos of Samples and Labels/# & B H B AR

Samples /i (WD-HD3606-A 36V 6Ah 216Wh)
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

L]

Requirements Result

PREER WS R

Verdict
HlE

38.3.4.5

Test 5: External Short Circuit/{fillif, 5 : #h &5 B%

1.The cell or battery to be tested shall be temperature stabilized so that its
external case temperature reaches 57 +4 C/{#FFA 56 XA HER e e fE57 £4°C,
LA F i B R R A AR R R IR 57 £4°C .

2. the cell or battery shall be subjected to a short circuit condition with a total
external resistance of less than 0,1 ohm at 57+4°C, This short circuit condition is
continued for at least one hour after the cell or battery external case temperature
has returned to 57 +4"C, or in the case of the large batteries, has decreased by
half of the maximum temperature increase observed during the test and remains
below that value/ & Fi itk o8 A il 1F 67 5 FH 21N T-0. 1 Q) Hi BH ] B R AT i, P B
HL ) Sh R EE K B 257 £ 4°C 2 Ja R IF R BIRSVNET BAE, T KR b 2 R
FhFEim L T B 2w KR T — B

3. the cell or battery must be observed for a further six hour for the test to be
concluded/ % A jth o A it 04 20— B W EE 6 /NN A HE T 4518

Requirements/frifE 2k . The samples B1#~B8#:
During the test and within six hours after test ,the cells | no disassembly, no

or batteries/{Ell AL FE T LA Je 2 560/, HiitkER | rupture and no fire/fE i
FL T ZEL R o B1#~B8#: Lfftil.
1. External temperature not exceed 170°C /4 FEiIRE | WL LEH IR
AHIE170°C. The test data see

2. No disassembly, no rupture and no fire/ . table1 /il A% .3k 1
WM E KIS KL

38.3.4.6

Test 6: Impact/ Crush / Jllif 6: &k /FHIE

Impact (applicable to cylindrical cells not less than 18mm in diameter) /& (i
H T BAR AN T A8 K [E 4177 Hi i)

1. This test sample cell or component cell is to be placed on a flat smooth
surface/ R F 364 fn A 1) Bt BRZEL A BRI RCOE — P35 53 1 -1

2. A 15.8+£0.1mm diameter, at least 6 cm long, or the longest dimension of the
cell, whichever is greater, type 316 stainless bar is to be placed across the
center of the sample, A 9.1kg mass is to be dropped from a height of 61£2.5¢cm
at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be
oriented 90 degrees from the horizontal supporting surface /14— #3161 A 554
FEf e R E, R EAR 158K 01K, KEREDNEH K, BX
R I A, L 2 KA. B EN9A TR 01 T A E MG+
2.5 IR A o FEE % () e 5 U ) 28 34, 1 — A TL T A BEE ) L A 1 e
BH 77 e/ ) 3 HAEECE TE N LAE R . 3 5 PUEeUETE T 5] SRR 5 K 5L
12 RIPEI0EET .

3. The test sample is to be impacted with its longitudinal axis parallel to the flat
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Cells /Hiits (18650 3.6V 3000mAh 10.8Wh)
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

L]

Requirements Result

PREER WS R

Verdict
HlE

38.3.4

Procedure/Jilif %

38.3.4.1

Test 1: Altitude simulation/Jlif 1: & EFiEH]

Test cells and batteries shall be stored at a pressure of 11.6kPa or less for at
least six hour at ambient temperature (20+5C)/ 1% it A1 e jih 40 £E 35 B 4 20+
5C, HKJINAKT 11.6kpa B Ef I {FAD T 6 /I

Requirement/f5ifE 2K . The samples B1#~B8#:
1. Cells and batteries Mass loss limit: <0.1% /#£ 44 i | no leakage, no venting,
41 9:<0.1%. no disassembly, no

2. Open circuit voltage not less than 90%, The rupture and no fire/F£ i
requirement relating to voltage is not applicable to test | B1#~B8#: TiZik.
cells and batteries at full discharged states/ff i3 | A, Jofeik. Torid
J5 I ER e B ANIG Tl B B FE 90 % B2k AN | DL e KIS

i T 50 A5 H A R A F 2 The test data see

3. No leakage, no venting, no disassembly, no rupture | table1 /il £ 4% .5 1
and no fire /FE5h (HLl) MEBHR . BHES. T,
Jol L oA KGR A .

38.3.4.2

Test 2: Thermal test/ifll i 2: BF R

Test cells and batteries are to be stored for/H jil F1H il 20 17 fils 2 ARG 1

1.one temperature cycle: 72+2°C(6h) —-40+2°C(6h) /— iR FEE A NT72+£2°C
(6h)—-40+27C(6h).

2.The maximum time interval between test temperature extremes is 30 minutes/
i P 40 g R[] B R (6] 30min

3.This procedure is to be repeated 10 times/HE & 10/ .

4.after which all test cells and batteries are to be stored for 24 hours at ambient
temperature (20 £ 5°C)/a¥M &5 f5, IRz 120+5°C 1 &1 Hid 24 /)
I

For large cells and batteries the duration of exposure to the test temperature
extremes should be at least 12 hours/%J T A B d AT izl , 5% 55 T Bl dim it i
FE s a) 2220 12/

Requirement/f ik £ 3K ; The samples B1#~B8#:
1. Cells and batteries Mass loss limit: <0.1% /i i no leakage, no venting,
i %:<0.1%. no disassembly, no

2. Open circuit voltage not less than 90%, The rupture and no fire/¥ i

requirement relating to voltage is not applicable to test | B1#~B8#: JLiZls. L
cells and batteries at full discharged states/ff i 5e | HF. AR, T
Je e o He 2 AR T 36 i 2R R 90 % SR AN | BARTGHE KR

3 T 50 A0 R L R Lk A The test data see

3. No leakage, no venting, no disassembly, no rupture | table1 /il i £ 4 W, 7% 1

and no fire /FF5h CHETHD RGBT . AR, ToR.
TR UL KIS R .
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause
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Requirements Result

PREER WS R

Verdict
HlE

38.3.4.3

Test 3: Vibration/Jlli 3: &z

38.3.4.3

1. Cells and batteries are firmly secured to the platform of the vibration machine
THLRRT L T 7 [ e A e AR B (W EE) L.

2. The vibration :a sinusoidal waveform with a logarithmic sweep between 7Hz
and 200Hz and back to 7Hz traversed in 15 minutes/ilzzl LLE 5% 220, LL7HZ
M E200Hz, A5 FEB|THZN AN F, I 0] 9157 8.

3.The logarithmic frequency sweep is as follows/ ¥ £ 451 H:

(1)For cells and small batteries: from 7 Hz a peak acceleration of 1gn is
maintained until 18 Hz is reached, The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 8gn occurs (approximately 50Hz), A peak acceleration of 8gn is then
maintained until the frequency is increased to 200Hz/%f T Hijth fl N F e, AT
i 24 46 OrAeF L gn ) d RN FE B B N 1885 2%, P8 J5 KE4RE IR FF7E0. 82K (&
A8 1. 645K ) I INAN = B 21 s NE B 3 8egn (BE 2 A50##2%) » i N
T3 P ORFF PE 8 gn HL 21| 43 22 14 0 220074 25 .

(2) For large batteries: from 7Hz to a peak acceleration of 1gn is
maintained until 18Hz is reached. The amplitude is then maintained at 0.8 mm
(1.6 mm total excursion) and the frequency increased until a peak acceleration
of 2gn occurs (approximately 25Hz). A peak acceleration of 2gn is then
maintained until the frequency is increased to 200Hz/# T- 8 f B4 . M T7#f24
TG O FF 1gniv) g Jonis BE B BI85 2%, SRS R IRIE (R P E0.82&K (el
F1.65K) RN B B m KNLE LA B2gn CIIER L) N268#2%) » Rk
R DR (E 2gn B 31 39132 14 i 1) 2004 2% .
4.This cycle repeated 12 times for a total of 3 hours for each of three mutually
perpendicular mounting position of the cell /& 2] 1Y) Hrr — Ay ) 26 21 & 1 L T-#F
an B E, ARSI = AN B AR BT R B2 2, BT 3D, 39
/N

Requirement/fzE 22K ; The samples B1#~B8#:
1. Cells and batteries Mass loss limit: <0.1% /£ 5 i | no leakage, no venting,
=11 :20.1%. no disassembly, no

2. Open circuit voltage not less than 90%, The rupture and no fire/#+ i

requirement relating to voltage is not applicable to test | B1#~B8#: LiZlE. I
cells and batteries at full discharged states/fFfihifhe | # 3. oA, o
JEFF B N AMEE T B AT R ES R R990 % b R A | BLEE A K%

i 156 450 B e R A HE e 2H The test data see

3. No leakage, no venting, no disassembly, no rupture | table1 /il 4 W 7¢ 1

and no fire /FESL (LI MG .. oHES. Lk,
T VAR KR K.
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

L]

Requirements Result

PREER WS R

Verdict
HlE

38.3.4.4

Test 4: Shock/Ji, 4: Hnidk & rpds

1.Test cells and batteries shall be secured to the testing machine/LL# [#] L 42
[ 7 A g F e T Lt 2E 5 o5 ) A E R 1

2. Each cell shall be subjected to a half-sine shock of peak acceleration of
150gn and pulse duration of 6 milliseconds. Alternatively, large cells may be
subjected to a half-sine shock of peak acceleration of 50gn and pulse duration of
11 milliseconds.//)N 8 f b 201 25 52 WA 9 150gn F ik rp 4L i (RIS #0102 1E 5% 0
di»  NT B 20 28 52 f RN 3 FE 50gn Al ks ZE 0 ] 1122 #0112 1R 5% B v

3. Small batteries shall be subjected to a half-sine shock of peak acceleration of

100850

Mass

150gn (or Acceleration(g,) = J[ ] which is smaller)and pulse duration of

6 milliseconds. Large batteries shall be subjected to a half-sine shock of peak

30000

Mass

acceleration of 50gn (or Acceleration(g,) = \/( ] ,which is smaller)and

pulse duration of 11 milliseconds./ /s i 20 £ 520 {1 A 150gn (85

\/{IUUSDUJ EEIMED AUk R ER6 D A IR K T, KRR A 2

mass

30000

Mass

B N# EESOgn (Bl \/[ ) FEUIMED FIRK R SEI [A]1 1 = FR 32 IR %K
i T

3 .Each cell or battery shall be subjected to three shocks in the positive direction
followed by three shocks in the negative direction of three mutually
perpendicular mounting positions of the cell or battery for a total of 18 shocks/%f
AN R B H i 2H 20 7E — A TOFH 3 EL R b s T R IR T [ 2R sk =ik, R
TERIT M5 ik thidr, SILE 52180,

Requirement/frifi LK The samples

1. Cells and batteries Mass loss limit: <0.1% /ff 5 i | B1#~B8# :

451 4:<0.1% . Acceleration=150g,

2. Open circuit voltage not less than 90%, The No leakage, no venting,

requirement relating to voltage is not applicable to test | no disassembly, no
cells and batteries at full discharged states/ff 03¢ | rupture and no fire/FE i
Joa I gk H He R ANIR T U {6 WL 990 % L EERAS | B1#~B8#:

i T 58 AT T8 HAL F R A H R 2 U {E finid FE=150g,

3. No leakage, no venting, no disassembly, no rupture | JGi&ils. L. Kfit
and no fire /FE5h (LD MGl RS, e, | R, emR LA K
e ZL LA R T KRR A FL % . The test data see
table1 /il ia\ &4 W41
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause

L]

Requirements Result

PREER WS R

Verdict
HlE

surface and perpendicular to the longitudinal axis of the 15.8 mm £ 0.1mm

diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact/4% 5248 7 1A, 204 N 5 7 HH ) 22
FAT I SRR RO ) HAR15.8 £ 0.1 2K T i R T A A A B . B — N UEE

W5 — Y.

Requirements/rifi 22K . The samples

1. Cells external temperature not exceed 170°C/Hijth | C1#~C10#: no

B o 1 3 T IR FEF o AN 170°C. disassembly and no fire/
1 5 T

2 .No disassembly, no rupture and no fire within six FEanCI#~C10%: L

hours of this test AR BA 4t 56 A/IEE > iy, Bl | B B KR

) The test data see table?2
fi F e 2 .
REREH KRR K E A W 262

38.3.4.6

Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less
than 18mm in diameter)/$5 Ik GEFH Tttt 223, M/ b 5ieh T
185K Y [E A3 77 Fiith)

1. A cell or component cell is to be crushed between two flat surfaces. The
crushing is to be gradual with a speed of approximately 1.5cm/s at the first point
of contact. The crushing is to be continued until the first of the three options
below is reached/ ¥ fith ok e b BCEE P A1 i 2 (R 95F s, 5% Hs 0 BE &3 oK,
{E 58— s K2 oh1. 5 JEK /A0 BrIRFFEEsttr, BERHILLIT =/
Tz —:

(a) The applied force reaches 13kN + 0.78kN /i i 77i5 313 T-4-+0.78 T-*f
(b) The voltage of the cell drops by at least 100mV/HE il [1) H3 [ [ 22 2 100-& 1K
(c) The cell is deformed by 50% or more of its original thickness/ i il 75 /2 1 5 i
[ FE H150% L E.

2. A prismatic or pouch cell shall be crushed by applying the force to the widest
side. A button/coin cell shall be crushed by applying the force on its flat surfaces/

158 T2 A 2 s 7 M g B 1Y) Tt e o L 10868 T 2 v ity o MG 38 2 i e e
(B8] 782 EL b s DA 5 2 el L 1 7 T s

Requirements/fxifE 2k ;

1. Cells external temperature not exceed 170°C/Hijih
1) f5¢ i 2 [HTERE B AN 170°C

2.No disassembly, no rupture and no fire within six =
hours of this test/ 146 45 4L JH 64~/ 2 i, HL R G
iRt A KL R R

N/A

38.3.4.7

Test 7: Overcharge/fllif 7: TR H

1. The charge current shall be twice the manufacturer's recommended
maximum continuous charge current/ L2445 il i | HE T 1) fg R R4 78 HL AT £
Al 7t

2 .The minimum voltage of the test shall be as follows/ A< il il fz /> Hi . A
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ST/SG/AC.10/11/Rev.7/Section 38.3

Clause Requirements Result Verdict

L] PREER WS R Al

a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage of
the test shall be the lesser of two times the maximum
charge voltage of the battery or 22V/ i | FHEFE
7o FE L R AN 18V, AR e/ 7 R R B T 5K
A 5 N 70 LR TR Y P A Bl 72 22V 2 FR I B

b) When the manufacturer's recommended charge
voltage is more than 18V, the rnlnlmum voltage of the RIS 50,4V .
test shall be1.2 times the maximum charge voltage/# |

B AR A AL 18Y, AL gt | 07 OA

38.3.4.7 | LN FbrE s TR L .26 P
c)Tests are to be conducted at ambient temperature
20+5C, The duration of the test shall be 24 hours/20
S CHIMITERIZ T, 15 FFE:24 /M .
Requirements/fif 23k The samples

No disassembly and no fire within seven days of this | B9%#~B16#: no
test/ i 56 B i 7RSS P AL ST RN, MG ARG | disassembly and no
HIRRRAE. fire/Ff i BO#~B16#: I
il oA KIE. The
test data see table3/ll]
1 A dlE W23

The voltage of the test
is 504V and the
current is 6A

Test 8: Forced discharge/fllis, 8: &% &

Each cell shall be forced discharged at ambient temperature by connecting it in
series with a 12 V D.C. power supply at an initial current equal to the maximum
discharge current specified by the manufacturer/20£5°C [fJ R I5IREE F, #H 4
R RAE 12V B E AR b AT om i e, ot AL YR R A5 B HL AT 4
LAHIIE T 455 5 B e R R

The specified discharge current is to be obtained by connecting a resistive load
of the appropriate size and rating in series with the test cell. Each cell shall be
forced discharged for a time interval (in hours) equal to its rated capacity divided
38.3.4.8 | py the initial test current (in ampere /45 5 [ i F, H 3738 o J3 A I e it b 11 & P
RN AN AR ) R IRA A R ) B[R] /NI DR EIE R LA
Pl (28D .

Requirements/ifi 2R The samples

No disassembly and no fire within seven days of this | C11#~C30# : no
test/ i 5 FE M R IS RIS ST RN, NGHEARRIL | disassembly and no fire
KB R IFf fC11#~C30#: Lfif
e TE KR

The test data see
tabled /il dE W %4
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Table1: T1~T5/ F#&1, d&1~iA5%S5

Wi H B1# B2# B3# Ba# B5# B6# B7# BS#
B R e 41765 | 41.758 | 41.752 | 41.749 | 41.774 | 41.752 | 41.739 | 41.751
b 3 AT E (V) ' ' ‘ ‘ ‘ ‘ ‘ '
Mass prior to test
\ L 1276.84 | 1279.56 | 1278.54 | 127126 | 1274.26 | 1280.05 | 1272.36 | 1275.37
e Hif i a(g)
a1 WIBES foss 0.002 0.001 0.002 0.002 0.001 0.002 0.002 0.002
Altitude J!-I-':f E'E';J-m 9{: {ﬂfﬂ} : . . : . . . -
Simulation :
e ... | Change ratio
A1 IE (O 99.990 | 99.995 | 99.995 | 99.995 | 99.990 | 99.988 | 99.993 | 99.995
i) L)

Test 2: Mass loss 0.016 0.012 0.012 0.009 0.013 0.014 0.011 0.016
Thermal test | &40 % (%) | . . . ' ' ' |
it 2: % | Change ratio

g 7 (%) 98.939 | 98.922 | 98951 | 98984 | 98949 | 98.965 | 98.958 | 98.958
%, (1]
Massloss | 000 | 0002 | 0001 | 0000 | 0001 | 0002 | 0001 | 0002

T.ESt .3: i B i A (%) | : ' : ' ‘ : |

Vibration
MR oy, Change ratio
s 3: sl 9 99.998 | 99.095 | 99.995 | 100 | 99998 | 100 | 99.993 | 99.993
HL R LB (%)
_ Mass loss
Test 4 e 0.001 0.000 0.001 0.001 0.001 0.000 0.000 0.000
Shock I 401 9 (%)
W 4: i Ehange ratio
Fig 1 FE H (%) 99.998 100 99.995 100 99.995 | 99.998 100 99.995
5 (i}
Test 5:
external - remp ()
Short Circuit B (C) 57.6 57.5 57.6 57.4 57.2 57.3 57.1 57.1
Wik s shE |
i i
Table2: [ Impact #&ifi/ [ |Crush # &
Sample No,
Test 6: o C1# | C2# | C3# | ca# | Cc5# | ce#t | C7# | C8# | Co# | c10#
<
Impact | oV prior to test
¥ i/ 3.726 | 3.724 | 3.726 | 3.725 | 3.729 | 3.725 | 3.725 | 3.725 | 3.724 | 3.725
A B I L (V)
Crush
IR Temp, (T)
T 116.2 | 125.2 | 1195 | 1049 | 1148 | 1065 | 109.5 | 1075 | 121.4 | 113.8
B ()
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Table3: Overcharge Test of batteries/ & 3 Rl 7R

Sample No,

o BO# B10# B11# B12# B13# B14# B15# B16#
Test 7: Overcharge Fedns

M7 7 OCV prior to test

SIAET T (V) 41.754 | 41.752 | 41.752 | 41.741 | 41.739 | 41.758 | 41.768 | 41.752

Table 4: Forced discharge / ¥ 4: J&#|iH

Sample No,
~ C11# | C12# | C13# | C14# | C15# | C16# | C17# | C18# | C19& | C20#
s
Test8: 1 ocv prior to test
Forced 1 3.310 | 3.296 | 3.376 | 3.363 | 3.336 | 3.302 | 3.317 | 3.313 | 3.321 | 3.312
| i 35 i L (V)
discharge
1 Sample No,
MiA8: o - C21# | C22# | C23# | C24# | C25# | C26# | C27# | C28# | C29# | C30#
5 FEas
fil] T HA
OCV prior to test
N 3.345 | 3.287 | 3.287 | 3.299 | 3.370 | 3.364 | 3.375 | 3.359 | 3.303 | 3.306
il s {i7 HL (V)

-- End of Report --




